
 

 

 

 

 
 

 

 

 

 

 

 
 

 

  

Appendix A
 
Original Case Histories:  Lessons Learned
 

Since the USEPA research studies in the 1980s and the 
first TREs performed to meet permit requirements, 
there have been significant advances in the 
development and refinement of TRE procedures. 
These advancements become apparent upon review of 
the original case histories published in the first edition 
of the TRE manual.  The case histories have been 
revisited in this manual to note the lessons learned and 
new approaches that can be taken to conduct TREs. 

Many lessons have been learned in applying TIE/TRE 
procedures to different types of effluents using a 
variety of freshwater and saltwater test species. 
[...]
Abatement of effluent toxicity during the course of 
TREs is not uncommon.  However, efforts to ensure 
ongoing compliance can be difficult when the original 
causes and sources of toxicity are not known.  These 
situations dramatize the importance of documenting 
industrial pretreatment activities and POTW operations 
in the early stages of the TRE.  Weekly or daily reports 
of production and waste discharge activities by 
industrial users can provide a useful history of events 
that can be used to indicate potential sources.  This 
information is also helpful in subsequent pretreatment 
control studies if an industrial user is identified as a 
source of toxicity (Botts et al., 1994). 

collection system (Durkin et al., 1987).  A purpose of 
the study was to evaluate the usefulness of Microtox® 

as a tool for tracing sources of toxicity. 

The Billerica study was conducted in five stages: 

•	 Screening for WWTP influent toxicity. 
•	 Testing samples from pump stations in the 

collection system. 
•	 In-depth testing to determine the time of day when 

toxicity was observed at the pump stations. 
•	 Testing of the main sewer lines above the pump 

stations where toxicity was indicated. 
•	 Final testing of tributary sewers. 

Of the 11 pump stations tested, 2 were found to have 
highly toxic wastewaters.  In one of these pump 
stations, high levels of toxicity occurred only during 
the 8 a.m. to 2 p.m. time period.  Further investigation 
of the intermittently toxic pump station provided 
evidence that the principal source of toxicity was an 
industrial park. 

References 
Amato, J.R., D.I. Mount, E.J. Durhan, M.L. 

Lukasewycz, G.T. Ankley, and E.D. Robert. 
1992. An Example of the Identification of 
Diazinon as a Primary Toxicant in an Effluent. 
Environ. Toxicol. Chem. 11: 209-16. 

Ankley, G.T., J.R. Dierkes, D.A. Jensen, and G.S. 
Peterson.  1991. Piperonyl Butoxide as a Tool 
in Aquatic Toxicological Research with 
Organophosphate Insecticides. Ecotoxicol. 
Environ. Saf. 21: 266-74. 

RTA Procedure Update 

Toxicity screening tools such as Microtox® have been 
used to identify sources of toxicity in POTW collection 
systems. It is necessary to first determine if a 
correlation exists between the compliance test and the 
screening test to ensure that the toxicity measured by 
the surrogate tool is the same toxicity indicated by the 
species used for compliance testing.  This correlation 
can be performed using POTW effluent; however, it is 
important to note that correlation results may be 
different for individual industrial discharges.  As a 
result, the screening test may yield false positive or 
false negative results. 

The advantage of screening tests is that a large number 
of samples can be processed at relatively low cost. As 
an alternative to these tools, POTW staff may consider 
using the permit test species in an abbreviated test 
procedure such as that used in the TIE (USEPA 1991). 
The cost of these tests can be comparable to 
commercially available screening tests if the number of 
replicates or sample concentrations is reduced or the 
exposure time is decreased. 

Although this study indicated a potential source of 
toxicity, a final determination of the source(s) of 
toxicity would require first treating the sewer samples 
in a simulation of the POTW to provide an accurate 
estimate of the refractory toxicity of the waste stream. 
Otherwise, as discussed in Section 5, the toxicity 
results may overestimate the toxicity of the discharge 
because some toxicity removal generally occurs in the 
POTW.  A description of the updated RTA protocol is 
given in Section 5. 

Bailey, H.C., J.L. Miller, M.J. Miller, L.C. Wiborg, L. 
Deanovic, and T. Shed.  1997. Joint Toxicity of 
Diazinon and Chlorpyrifos Under Conditions of 
Acute Exposure to Ceriodaphnia dubia. Environ. 
Toxicol. Chem. 16: 2304-08. 

Botts, J.A., J.W. Braswell, E.C. Sullivan, W.C. 
Goodfellow, B.D. Sklar, and A.G. McDearmon. 
1987. Toxicity Reduction Evaluation at the 
Patapsco Wastewater Treatment Plant. Water 
Engineering Laboratory, Cincinnati, Ohio. 

Botts, J.A., T. Schmitt, E. Wilson, M. Collins, D. 
Waddell, R. Diehl, and L. Ehrlich. 1994. 
Refractory Toxicity Assessment: An Alternative 
Approach for Chronic Toxicity Reduction 
Evaluations. Technical paper presented at the 
Annual Conference and Exposition of the Water 

91
 



 

 

 
 

  
 
 

 

 

 

 

  

  

  

 

Environment Federation, Chicago, Illinois.  Paper 
#AC944404. 

City of Greenville.  1991. TRE Phase B Final Report. 
Prepared for the City of Greenville, Texas. 

Durkin, P.F., C.R. Ott, D.S. Pottle, and G.M. Szal. 
1987. The Use of the Beckman Microtox® 

Bioassay System to Trace Toxic Pollutants Back 
to Their Source in Municipal Sewerage Systems. 
Proceedings of the Water Pollution Control 
Federation Association Annual Meeting, New 
Hampshire. 

Engineering-Science, Inc.  1991. Toxicity Reduction 
Evaluation Phase I Report. Submitted to the City 
of Lawton, Oklahoma. 

Engineering-Science, Inc.  1992. Toxicity Reduction 
Evaluation: Toxicant Identification and 
Confirmation. Submitted to the City of Lawton, 
Oklahoma. 

Engineering-Science, Inc.  1993. Review of Diazinon 
Control Options. Submitted to the City of 
Lawton, Oklahoma. 

EXTOXNET. 1990. Pesticide Information Profile for 
Diazinon, Extension Toxicology Network. 
Oregon State University, Corvalles, Oregon. 

Microbics Corporation. 1982. Microtox® System 
Operating Manual. Carlsbad, California. 

Mosure, T.E., J.P. Pierko, J.M. Schmidt, R.A. 
Monteith, and J.S. Mosser.  1987. Toxicity 
Reduction Evaluation at the Akron Water 
Pollution Control Station, Draft Report. 
Cooperative agreement #CR813681010.  USEPA 
Office of Research and Development  Risk 
Reduction Engineering Laboratory, Cincinnati, 
Ohio. 

Mount, D.I., and T.J. Norberg-King.  1985. Toxicity 
Reduction Evaluation: Akron STP - Part I. 
USEPA Environmental Research Laboratory, 
Duluth, Minnesota. 

Neiheisel, T.W., W.B. Horning, B.M. Austern, D.F. 
Bishop, T.L. Reed, and J. F. Esternik. 1988. 
Toxicity Evaluation at Municipal Wastewater 
Treatment Plants. Journal of Water Pollut. Control 
Fed. 60(1): 57-67. 

TRAC Laboratories, Inc., 1992.  Unpublished data. 
Prepared by TRAC Laboratories, Inc.  Denton, 
Texas. 

USEPA.  1987. Toxicity Identification Evaluation of 
the Largo, Florida POTW Effluent. J.R. Amato, 
D.I. Mount, M. Lukasewycz, E. Durham, and E. 
Robert. National Effluent Toxicity Assessment 
Center, Duluth, Minnesota. 

USEPA.  1988. Memorandum from Donald Mount to 
USEPA Region IX.  June 25, 1988. 

USEPA.  1989a. Methods for Aquatic Toxicity 
Identification Evaluations:  Phase II:  Toxicity 
Identification Procedures. EPA/600/3-88/035. 
Office of Research & Development, Duluth, 
Minnesota. 

USEPA.  1989b. Methods for Aquatic Toxicity 
Identification Evaluations, Phase III. Toxicity 
Confirmation Procedures. EPA/600/3-88/036. 
Office of Research & Development, Duluth, 
Minnesota. 

USEPA.  1991. Methods for Aquatic Toxicity 
Identification Evaluations:  Phase I Toxicity 
Characterization Procedures. Second Edition. 
EPA/600/6-91-003.  National Effluent Toxicity 
Assessment Center, Duluth, Minnesota. 

USEPA.  1992. Toxicity Identification Evaluations: 
Characterization of Chronically Toxic Effluents, 
Phase I. EPA/600/6-91-005F. National Effluent 
Toxicity Assessment Center, Duluth, Minnesota. 

USEPA.  1993a. Methods for Aquatic Toxicity 
Identification Evaluations: Phase II Toxicity 
Identification Procedures for Samples Exhibiting 
Acute and Chronic Toxicity. EPA/600/R-92-080. 
National Effluent Toxicity Assessment Center, 
Duluth, Minnesota. 

USEPA.  1993b. Methods for Aquatic Toxicity 
Identification Evaluations.  Phase III Toxicity 
Confirmation Procedures for Samples Exhibiting 
Acute and Chronic Toxicity. EPA/600/R-92-081. 
National Effluent Toxicity Assessment Center, 
Duluth, Minnesota. 

92
 



  

  

 

 

 
 

 

  

 

 
 

  

 
 

Appendix B
 

TRE Case Study:
 
Central Contra Costa Sanitary District, Martinez, California
 

Abstract 
TRE Goal: NOEC �10%
 
Test Organisms: Echinoderms (S. purpuratus
 

and D. excentricus) 
TRE Elements: TIE 
Toxicant Identified: Copper 
Toxicity Controls: Pretreatment requirements 

Summary 
Chronic toxicity was detected in a municipal effluent 
with the echinoderm fertilization assay. D. excentricus 
(sand dollar) appeared more sensitive to the effluent 
than did S. purpuratus (purple urchin). A Phase I TIE 
was conducted using procedures described by USEPA 
(1988a) that were adapted to the echinoderm 
fertilization toxicity test.  The Phase I TIE implicated 
cationic metals as the cause of chronic toxicity, and 
follow-up investigations suggested that Cu was the 
primary cation responsible.  As part of the TIE, toxicity 
tests were conducted on ammonia and several cations. 
No observable effect concentrations for D. excentricus 
were >13.4 µg/L silver (Ag), >9.4 µg/L Cd, 3.8 to 13.1 
µg/L Cu, >0.7 µg/L mercury (Hg), and 10 mg/L 
nitrogen as total ammonia.  The data also suggested 
that inter-specific differences in sensitivity to Cu and 
ammonia exist between D. excentricus and S. 
purpuratus. 

Key Elements 
1.	 TIE procedures for freshwater organisms can be 

successfully modified to apply with the 
echinoderm fertilization toxicity test. 

2.	 This study demonstrated that Cu could have 
accounted for the intermittent effluent toxicity 
observed. 

3.	 Echinoderms exhibited comparatively high 
sensitivity to Cu with EC50s for both species of 

approximately 25 µg/L. 
4.	 Source control measures were successful in 

reducing Cu concentrations by approximately 
25%. 

Introduction 
Permit Requirements 
The Central Contra Costa Sanitary District (CCCSD, 
Martinez, California) was required by the State Water 
Quality Control Board, San Francisco Bay Region, to 
conduct a TRE to identify the chemical constituents in 
their final effluent that were responsible for observed 
chronic toxicity in the echinoderm fertilization toxicity 
tests. Results of monthly compliance tests showed 
frequent exceedance of the discharge permit limit 
(NOEC �10% effluent). 

Description of the Treatment Plant 
The CCCSD WWTP provides secondary level 
treatment for combined domestic, commercial, and 
industrial wastewater from a 126-square mile area with 
a population of approximately 400,000.  The treatment 
plant has an average dry weather design capacity of 45 
mgd and currently discharges an annual average flow 
of 38.7 mgd into upper San Francisco Bay. Treatment 
facilities consist of screening, primary sedimentation, 
activated sludge, and secondary clarification followed 
by chlorination in contact basins.  In the treatment 
process, waste-activated sludge is thickened via 
flotation thickeners, and lime is added to assist in 
dewatering with centrifuges. The combined primary 
and waste-activated sludge is dewatered and 
incinerated in multiple-hearth furnaces. The effluent 
TSS and BOD concentrations average <10 mg/L. Total 
ammonia concentrations range from 10-35 mg/L with 
an average of 25 mg/L. 

93
 



 

 

 

 

 
 

 

 
 

 

 

 

 

 
 

 

 

 
 

 

 

 

Toxicity Identification Evaluation 
General Procedures 
The echinoderm fertilization toxicity tests were 
conducted on the final effluent according to published 
procedures (Dinnel, et al., 1982, as modified by S. 
Anderson, 1989) using the West Coast species S. 
purpuratus and D. excentricus. The purpose of the test 
is to determine the concentration of a test substance 
that reduces egg fertilization by exposed sperm relative 
to fertilization in a control solution.  Two species were 
used in this test because the echinoderms are obtained 
from feral populations which are gravid at different 
times during the year. Effluent samples were 24-hour 
flow-proportional composites. Samples were screened 
for toxicity within 36 hours of collection.  The effluent 
salinity was adjusted to 30% using hypersaline brine 
(90%), and the pH was adjusted to 8.0 ± 0.05. 

Phase I TIE Studies 
The results of this TIE have been published elsewhere 
(Bailey, et al., 1995). The Phase I TIE included the 
procedures described by USEPA (1988a).  After 
completing the TIE manipulations, the effluent was 
salinity and pH adjusted as previously noted. 

Table B-1.  Summary of Results of Phase I TIE Conducted 
on Two Effluent Samples with D. excentricus 

Treatment Sample 1 Sample 2 

pH 3 No effect on toxicity Increased toxicity 

pH 11 Eliminated toxicity No effect on toxicity 

Filtration No effect on toxicity No effect on toxicity 

Aeration No effect on toxicity No effect on toxicity 

EDTA Eliminated toxicity Eliminated toxicity 

Sodium thiosulfate Eliminated toxicity Eliminated toxicity 

Post C18 SPE 
column 

No effect on toxicity No effect on toxicity 

Methanol eluate 
add-back 

No toxicity No toxicity 

Phase I TIEs were conducted on two effluent samples. 
The data for both samples (Table B-1) suggested that 
EDTA and sodium thiosulfate were consistently the 
most effective treatments in reducing toxicity. 
Extraction of the sample with SPE columns did not 
reduce toxicity, suggesting that non-polar organics and 
weak organic acids and bases were not causes of 
toxicity. This conclusion is supported by the fact that 
elution of the columns with methanol did not yield 
toxicity.  The effectiveness of EDTA in eliminating 

toxicity suggested that a divalent cation(s) was 
responsible for toxicity in the samples tested.  The 
concurrent effectiveness of sodium thiosulfate in 
reducing toxicity suggested that the potential suite of 
cations was limited to Cd, Cu, and Hg (USEPA, 1991). 
In one case, toxicity also appeared to be increased by 
temporarily reducing the sample pH to 3; greater 
toxicity at lower pHs has been associated with Cu 
(Schubauer-Berigan et al., 1993). 

Because the effluent samples contained moderate 
levels of ammonia (20–25 mg/L total ammonia), the 
potential contribution of ammonia to effluent toxicity 
was determined by comparison with ammonia toxicity 
tests.  This approach was taken because the TIE 
guidelines evaluate ammonia toxicity by adjusting the 
pH of the test solution and preliminary data indicated 
that these pH adjustments adversely affected 
fertilization success. 

Contribution of Ammonia to Toxicity 
Ammonia toxicity tests were conducted in natural 
seawater spiked with ammonia chloride; fertilization 
success was evaluated using logarithmically spaced 
concentrations across a range of 1.0 to 100.0 mg/L N 
as total ammonia.  Test solutions were adjusted to pH 
8.0 ± 0.05 prior to exposure. 

The NOECs for D. excentricus and S. purpuratus were 
both 10 mg/L N as total ammonia.  Based on the 
unionized fraction, the NOECs were 0.21 and 
0.17 mg/L N for D. excentricus and S. purpuratus, 
respectively (calculated per USEPA, 1988a). However, 
large differences existed between the response of the 
two species at concentrations higher than the NOEC. 
For S. purpuratus, the IC25 was greater than 100 mg/L 
N as total ammonia (1.69 mg/L N as unionized 
ammonia) compared with an IC25 estimate of 16.5 
mg/L N (0.34 mg/L N as unionized ammonia) for D. 
excentricus. Because the upper limit of ammonia 
concentrations in the effluent was 25 mg/L N as total 
ammonia, these results suggested that ammonia alone 
could not account for NOECs that were s33% effluent, 
a concentration that would correspond to a maximum 
of 8.25 mg/L N as total ammonia. 

Identification and Confirmation of the Role of 
Cationic Metals 
Sensitivity of echinoderms to cationic metals 
Once it appeared that a divalent cation was responsible 
for the effluent's toxicity, candidate metal ions (Cd, Cu, 
and Hg) and Ag were evaluated for toxicity with 

94
 



 

 
 

  

 

 

 
 

  

  

 

 
 

 

 
 

 

 

 

D. excentricus and S. purpuratus. Metal solutions 
were prepared in moderately hard freshwater (USEPA, 
1991) using reagent grade salts of Cu, Cd, and Hg. 